KA LABORATORIES (2008) Ltd.
P.QO.B. 2107, Tirat Carmel 3812002
Hayozma 3 St, Carmelim Building, Tirat Carmel 3903203
Tel: 04-8211631, FAX: 04-8211637
Web Site: www.ikalab.co.il Email: info@ikalabs.co.il

TEST REPORT No. 16-2237-1 Date: 12/12/2016

Ordered by: ADIT YVES LTD.

Address: Moshav Bnei Reem |, Israel

Part Description: Screw Material: SS316
Standard: ASTM A240: 2011 Designation: Adit GX-L M10X100 SS316

I. TEST RESULTS

1.1 Chemical Analysis
The chemical analysis was performed using optical emission spectrometry (OES), in accordance with
Work Instructions 25/19, Rev.2.

Element, % c Si Mn P S Cr Ni Mo Al Fe

Results 003 | 027 | 122 0.044 0.008 16.6 | 10.1 | 1.91* | 0.01 | Rest

Min - - - - = 16.0 | 10.0 | 2.00 -

Standard Req. for
55316

Rest
Max 0.08 0.75 2.00 0.045 0.030 18.0 14.0 3.00 -

* Deviation of 0.10% is permitted AW with ASTM A484/A 484M Standard table 1.

Room Temperature: 25+5°C Humidity: 40+20%

2. Remarks: (-)

3. Conclusions: The chemical composition of the screw complies with ASTM A240: 2011 requirements

for SS3186.

& | @) /-

Prepared by: D= Approvéd by:
Alex Evelin. Dr. Boris Feldman
Materials Engineer Laboratory Manager

End of Document

Important: For all purposes, only the original of this report is valid. Facsimile copies or by E-Mails are for "ADVANCED INFORMATION ONLY", This
report can not be reproduced without IKA's written approval, except in full. Otherwise required by client, samples tested will be held for 3 years after
work completion. The recording of false, fictitious, or fraudulent statements or entries on the test report may be punished as a felony under state law
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IIKKA LABORATORIES (2006) Ltd.
P.0O.B. 2107, Tirat Carmel 3912002
Hayozma 3 St, Carmelim Building, Tirat Carmel 3903203
Tel: 04-8211631, FAX: 04-8211637
Web Site: www.ikalab.co.il Email: info@ikalabs.co.il

TEST REPORT No. 16-2237-2 Date: 12/12/2016

Ordered by: ADIT YVES LTD.

Address: Moshav Bnei Reem , Israel

Part Description: Screw Material: SS316
Standard: ASTM A240: 2011 Designation: Adit GX-L M8X80 SS316

1. TEST RESULTS

1.1 Chemical Analysis
The chemical analysis was performed using optical emission spectrometry (OES), in accordance with
Work Instructions 25/19, Rev.2.

Element, % c Si Mn P s Cr Ni Mo Al Fe

Results 003 | 0.26 | 1.03 0.042 0.008 17.7 | 121 | 1.92* | 0.01 | Rest

Min - - - - - 16.0 | 10.0 | 2.00 .

Standard Reg. for
SS316 Rest

Max 0.08 | 0.75 | 2.00 | 0.045 0.030 18.0 | 14.0 | 3.00 -

* Deviation of 0.10% is permitted |AW with ASTM A484/A 484M Standard table 1.

Room Temperature: 25+5°C Humidity: 40+20%

2. Remarks: (-)

3. Conclusions: The chemical composition of the screw complies with ASTM A240: 2011 requirements

for SS316.
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Prepared by: Approvéd by:
Alex Evelin. Dr. Boris/Feldman
Materials Engineer Laboratory Manager

End of Document

Important: For all purposes, only the original of this report is valid. Facsimile copies or by E-Mails are for "ADVANCED INFORMATION ONLY". This
report can not be reproduced without |KA’s written approval, except in full. Otherwise required by client, samples tested will be held for 3 years afier
work completion. The recording of false, fictitious, or fraudulent statements or entries on the test report may be punished as a felony under state law
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IKKA LABORATORIES (2006) Ltd.
P.0.B. 187, Nesher 36601

Bar Yehuda Road 52,
Tel: 04-8211631, FAX: 04-8211637
Email; info@ikalabs.co.il

Web Site: www.ikalabs.co.il

TEST REPORT No. 12-0951

Date: 15.07.2012

Ordered by: ADIT Optimal Building Solutions Ltd.

Material: 316L

Specification: ASTM A580-08

Part Designation: "Adit GX-L M 10x120 SS316L"

1. TEST RESULTS
1.1 Chemical Analysis

The chemical analysis was conducted using optical emission spectrometry (OES).

Element, % G Mn P S Si Ni Cr Mo Cu Fe

Results 003 | 154 | 0.021 | 0002 | 0.30 | 10.2 | 16.2 | 2.04 | 0.21 | Rest
Specification | MIn- . : a : - 100 | 16.0 | 2.00 3

for 316L Rest
Reg: for Max. | 0.03 | 2.00 | 0.045 | 0.030 | 1.00 | 140 | 180 | 3.00 %

Room temperature: _25+5°C

2. Remarks: (-)

Humidity: 40£20%

3. Conclusions: The chemical composition complies with the ASTMAS80-08 standard

reguirements for 316L.

&

Prepared by:
Luba F.
Materials Engineer

End of Document

Approt

ed by:

Dr. Boris Feldman
Laboratory Manager

Important: For all purposes, only the original of this report is valid. Facsimile copies or by E-Mails are for "ADVANCED INFORMATION

ONLY “. This report can not be reproduced without IKA's written approval, except in full.
Otherwise required by client, samples tested will be held for 3 months after work completion

The recording of false, fictitious, or fraudulent statements or entries on the test report may be punished as a felony under state law.
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ASTM A240 -12 — Standard Specification for Chromium and Chromium-Nickel Stainless Steel Plate,
Sheet, and Strip for Pressure Vessels and for General Applications.
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